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How to use this Parts List

The illustrations in this Parts List are drawn on the basis of FD-62E-03MR.

The items from No.1 to No.12 relate to the standard model.

‘The items after No.13 relate to the submodel and device.

The dimiension of collar in this Parts List is shown as inside diameter X outside diameter X width.

Number beside connector shows size of joint.

Mark explanaticn
[ 1 means this part is changed from the previous Parts List

Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part or model is newly added in this Parts List.

How to place an order for the parts

Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
{e. g. 6150023) which you require so that we can deliver the correct Parts to you.

¢ When the Parts No. is "000538", please place an order for the party by showing "000538"
or "538".

Y¢ For Air tube, please inform us of the part No. and the length.

This Parts List is subject to change for improvement without notice.



Contents

B R

MISCELLANEQOUS COVERS(1) HIX—BAfR (1) 1

MISCELLANEOUS COVERS(2) HI—EAFK (2) 2

MISCELLANEOUS THREAD EYELETS HIERI R 3

MISCELLANEOUS BUSHINGS 7y Bk 4
CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM Py 7 RUSEHEE 5
PRESSER FOOT MECHANISM BIfE 6
UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM EXZRUF¢Y77vI8E 7
LOOPER DRIVING MECHANISM AL

FEED DRIVING MECHANISM xR

FEED DRIVING CONTROL MECHANISM xREsE 10
MISCELLANEOUS TAPE REEL T—7Y—JLBR 11
LUBRICATING MECHANISM #am s 12
FD-62E-06MR EXCLUSIVE PARTS(1) Y7ETLERBM(1)13
FD-62E-O6MR EXCLUSIVE PARTS(2) Y7ETILEREM(2)14
FD-62E-12MS EXCLUSIVE PARTS B7ETFILERBE 15
AC21 DEVICE(1) AC21 %iE(1) 16
AC21 DEVICE(2) AC21 %iE(2) 17
AC21 DEVICE(3) AC21%i&(3) 18

SET STYLE MFS(SU-S) EXCLUSIVE PARTS

MFS(SU-S)ERA&EM 19

EXTRA PARTS(1) for MFS(SU-S)

MFS(SU-S)%ifm(1) 20

EXTRA PARTS(2) HiEfm(2) 21
THREAD STAND RILLE 22
ACCESSORIES ZoEYUERK 23

EXTRA TOOLS & GAUGES

BHRIERUIT—Y 24

WARNING LABEL

BEEINRL 25




FD-62E



MISCELLANEOUS COVERS(1)
|

CANX—ER%R(T)

1

RefNo Parts No. Description m A Amt. Req
1 6400010 Crank Chamber Cover SV OERIN— 1
2 6400004 Crank Chamber Cover Gasket DoV IDBERR=IyFY 1
3 004445 Screw(11/64-40 x 11) Exy 5
4 004192 Screw(M12-1.75 X 9) To2TRY 2
5 6500327 O-ring(P10) ouyy 2
6 6100012 Oil Sight Top Window T IVERE 2
7 004352 Screw(9/64-40 X 11.3) xRy 10
8 6400011 Top Cover(Middle) EHIIR—(F) 1
9 009853 Screw(11/64-40 X 6.5) xRy 2

10 000340 Nut P 2
11 004358 Screw(9/64-40 X 5.6) IExy 4
12 6400017 Top Cover(Middle) Spring EHAR—(F)x 1
13 000322 Nut PARAN 2
14 6400027 Top Cover(Middle) Hinge EANR—(P)e> Y ]
15 004184 Screw(9/64-40 X 6) Exy 7
16 6400012 Top Cover(Front) EH/8—(HD) 1
17 004196 Plug Screw(M12-1.75 x 7) TTRY 1
18 6400299 Top Cover(Front) Gasket b2 PAC T VAR = 1
19 009104 Screw(5/16-24 %X 32) kxy 3
20 000472 Washer vy 3
21 6109401 Serial Number Plate #EIL—bk 1
22 000726 Rivet 1EASR 2
23 6400301 Machine Frame End Cover Gasket IV RANR=NRyFY 1
24 6400013 Machine Frame End Cover v RAN— 1
25 6400297 Looper Lever Shaft Cover Gasket JL—IRLIN—E H /N~y F 1
26 6400005 Looper Lever Shaft Cover JL—IXLIIX—8 1 /X— 1
27 009142 Screw(9/64-40 X 7.1) kxy 13
28 6500327 O-ring(P10) ouxy 1
29 005076 Drain Hole Screw(3/8-24 X 8) HIEFRY 1
30 190036 Plug Screw(M14-1 x 4) TSORY 2
31 004175 Screw(1/4-28 x 32.5) kxy 2
32 000474 Washer AL 3
33 6400159 Crank Chamber Cover Oil Shield 77y =R 1
34 6400217 Oil Seal Plug 18 A K 1
35 6400293 Sewing Head Oil Defender YV —A >INy REFAR 1
36 6400024 Sewing Head Key V=AY RE— 2
37 007621 Screw(9/64-40 x 85) kxry 2
38 004174 Screw(1/4-28 x 20) kxry 1
39 000479 Pin F—=NREY 1
40 6400015 Knife Driving Connection Oil Guard EXZOy Rl 1

Ref. No. 41 to 58

See the following page.
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MISCELLANEOUS COVERS(1)
L e e e e

HIN—BFK(T)

1

Ref.No Parts No. Description m A Amt. Req

47 6400161 Knife Driving Connection Felt EXAZOyR7zILE 1

42 6400306 ThreadCarrier andHook DrivingRodOilGuard #+ U7 - 7w o0y KRS 1
43 001175 Screw(9/64-40 X 8) Exy 2
44 000187 Seal Nyxy 2
45 000335 Nut Fv b 2
46 6400009 Sewing Head Cover(Left) —A TNy REHIN— 1
a7

48 6400348 Seal Plug = 1
49 6100017 Seal Plug i 1
50 6400160 Oil Guide Wire AAIAACRDAY 1
51 6400103 Frame Chip Guard Washer FyTH-—RIv ¥ 1
52 6400194 Frame Chip Guard FyITH-—R 1
53 6400102 Frame Chip Guard Spring FyTH—RIR 1
54 004188 Screw{M5-0.8 X 8.7) =) 1
55 6400300 Sewing Head Cover Gasket V—A T~y RAR=NRyF2 1
56 6400006 Sewing Head Cover(Front) V—A T~y RETHINR— 1
57 6400307 Needle Thrad Take-up Guard SrRigUA—R 1
58 110013 Screw(M4-0.7 X 8) kxy 2
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MISCELLANEOUS COVERS(2)
]

ANR—BR(2)

2

RefNo Parts No. Description m A Amt. Req
1 6400003 Sewing Cylinder I 1
2 6400025 Sewing Cylinder Gasket YT Ry FY 1
3 6400026 Sewing Cylinder AlignmentEccentricPin ~ SREITF Y 1
4 000478 Knock Pin Sy 1
5 004194 Plug Screw(3/8-24 X 54) T3 TRIE) 1
6 6400303 Sewing Cylinder Cover(Front) Gasket > UV #giA/N—/CyFY 1
7 6400014 Sewing Cylinder Cover(Front) VY FEHN— 1
8 004312 Screw(1/8-44 x 7.9) xry 4
9 6400030 Sewing Cylinder Oil Gauge YT AANT - 1

10 110136 Plug Screw(M22-1.5 X 5.7) TSI RIE) 1
11 300061 Gasket AV S 1
12 6400296 Sewing Cylinder Cover(Left) Gasket U > F#EH/N—/KvF> 1
13 8400016 Sewing Cylinder Cover(Left) Y FTEHIN— 1
14 007621 Screw(9/64-40 x 85) xRy 6
15 6209402 Model Plate(Green) B (F%) 1
16 6400028 Sewing Cylinder Cover(Upper) YU E RN~ 1
17 6400302 Cylinder Cover(Upper) Gasket EANR—=RyFxy 1
18 004134 Screw(1/8-44 % 6.5) ji= 8
19 6400029 Dust Defender(Upper) ®akkRs (L) 1
20 004218 Screw(3/32-56 x 1.6) xRy 1
21 6400064 Dust Defender(Lower) Y BIRERT(T) 1
22 000480 Pin fBRAEY 2
23 6400122 Looper Cover Spring Support NEREfFE 1
24 007650 Screw({11/64-40 X 5) Exy 1
25 6400121 Looper Cover Spring AV VACSVAES 1
26 001203 Screw(9/64-40 X 4.5) ERY 1
27 6400120 Looper Cover JL—IAIN— 1
28 000486 Pin E>IEY 1
29 004190 Screw(9/64-40 x 15.8) bxy 1
30 6400036 Chain-off Cutting Knife FrAYhYY 1
31 6400321 Chain-off Cutting Knife Guard FrA YAV H—R 1
32 180025 Screw(M4-0.7 X 4.5) IExRY 1
33 007627 Screw(M4-0.7 X 6) = 1
34 6400145 Looper Thread Guide Wire HARTAV(T) 1
35 007405 Screw(9/64-40 x 10.3) xRy 1
36 6400305 Feed Drive Shaft Cover Gasket BEYLIR—EH/N—RyF 2
37 6400007 Feed Drive Shaft Cover FEYLN—#HN— 2
38 009142 Screw(9/64-40 X 7.1) xRy 6

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

() B2 ENEXOBRIIEEA(Y — VRS, WREEES D)2 B oE L3,
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MISCELLANEOUS THREAD EYELETS
-

3

Ref.No Parts No. Description m % Amt. Req
1 6400173 Thread Guide Plate REAR 1
2 004440 Screw(11/64-40 x 8.3) IERY 12
3 6400176 Thread Eyelet Bushing RERKET Y > 4
4 6400175 Thread Eyelet HRERRE 4
5 6101063 Thread Pipe B/ T 2
6 6100074 Thread Pipe Stay RE/TTET 2
7 000532 Washer WAV 2
8 004358 Screw(9/64-40 X 5.6) hry 2
9 6400174 Thread Guide Plate Support REARZIIE 2

10 001601 Screw(11/64-40 x 7) xRy 2
11 6400240 Thread Tension Support REFE 1

12 6400241 Thread Tension Support Bracket RATFERISTV 2
13 004552 Screw(7/32-32 X 95) Exy 4
14

15 6400126 Tension Release Shaft Spring FRHE A BHINR 1

16 6400125 Tension Release Shaft FiE X 1

17 000485 Nut vk 6
18 6400149 Tension Spring Bushing HRBFF v FEYIEX 6
19 6400129 Looper Thread Tension Spring JL—IRRFBFNR 1

20 6400128 Top Cover Thread Tension Spring B RF\F/R 1

21 6400130 Needle Thread Tension Spring REAF/INR 4
22 6400193 Tension Release Pin Bushing HREAEYTya 7
23 6100062 Thread Tension Disc SEEFM 12
24 6400191 Thread Tension Disc Eyelet HRAFERE 3
25 004206 Tension Post REBFE 6
26 6400192 Tension Release Pin FRBEXAEY 7
27 6400172 SP Device, C. Set SPERE () 1

28 6400169 Oil Cup Lid SPYVIE 1

29 001107 Hinge Pin By 2
30 6400171 SP Felt SP7xz)Lk 4
31 6400120 SP Felt Stay SP7 LSS 1

32 310086 Qil Wick{Woollen Yarn)(200mm) B (ER) 1

33 6400168 SP Container SPH>Y 1

34 6400170 SP Container Support SP % > 7 BUHiR 1

35 007619 Screw(9/64-40 X 6.3) Ry 2
36 6400141 Thread Take-up Eyelet Holder B R\ FHLRERILY 1

37 6400142 Thread Take-up Eyelet B RATFHLRE 1

38 004180 Screw(1/8-44 x 4.8) xRy 1

39 6400140 Looper Thread Take-up Guide IW—/IRBFHLRERN 1

40 001222 Screw(1/8-44 x 4.8) = 4

Ref. No. 41 to 67

See the following page.
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MISCELLANEOUS THREAD EYELETS
o

3

RefNo Parts No. Description m A Amt. Req
41 6400138 Looper Thread Take-up Eyelet(Front) JL—/CGRIETHLRERD) 1
42 6400139 Looper Thread Take-up Eyelet(Rear) IL—/CGRIATHLRERR) 1
43 004245 Screw(11/128-56 X 3.2) xRy 4
44 6400137 Eyelet Supporting Plate 5 LSRERER 1
45 6400144 Looper Thread Guard W—REH—-R 1
46 6400020 Top Cover Thread Pipe fii ) RE/NA T 1
47 6400143 Looper Thread Guide Wire(Upper) A1 RT1V(L) 1
48 6400147 Needle Thread Strike-off Pin Holder Bracket #H#Z I RILFEUGE 1
49 6400148 Needle Thread Strike-off Pin #HRZT 4
50 004197 Screw(1/8-44 x 2) kxy 4
51 6400162 Needle Thread Strike-off Pin Holder %2 HRILY 1
52 004187 Screw(3/32-56 X 6.2) jI=7 2
53 6400127 Needle Thread Guide Wire FEHARTAY 1
54 6400146 Head Cover Thread Eyelet Ay RANR—RE 1
55 009730 Screw(1/8-44 x 5.3) Exy 1
56 6400131 Needle Thread Eyelet Holder 7L —AhgtREmILY 1
57 007311 Screw(11/64-40 X 12.6) xRy 1
58 6300145 Needle Thread Eyelet 7L —LgtRiE 4
59 6400132 Stitch Unlocking Mounting Bracket — #HRE@NRRT ST v b 1
60 004191 Screw(11/128-56 x 2.5) xRy 1
61 004134 Screw(1/8-44 X 6.5) kExry 1
62 - 6400133 Stitch Unlocking Spring AR = IANZ S 1
63 6400134 Stitch Unlocking Spring Holder B /N\NRRLY 1
64 004321 Screw(1/8-44 x 6.4) xRy 1
65 003312 Screw(1/8-44 X 3.4) Ry 1
66 001196 Screw(1/8-44 x 6) xRy 1
67 005431 Screw(1/8-44 X 4.4) xRy 2
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MISCELLANEOUS BUSHINGS
S

AN L

4

RefNo Parts No. Description m & Amt. Req
1 6400277 Adapter, C. Set T T (f8) 1
2 6400267 Adapter TTTE -1
3 160003 Screw(M5-0.8 X 5) = 2
4 6300094 Ball Bearing R=IRF YT 1
5 6400294 Bushing Housing Twyal\oIvT 1
6 004202 Screw(3/16-32 X 11.5) xRy 3
7 6400039 Bushing Housing Gasket VAP VA DM AL % 1
8 6400281 Oil Seal A= 4
9 6400040 Crankshaft Bushing(Front) IS5y ovv 7 N7y a(E) 1

10 6400268 Main Shaft Bushing{Rear) XA v T NTvad®) 1
11 6400044 Main Shaft Bushing(Front) XAV w7 M7y a(dE) 1
12 310087 Oil Wick(Woollen Yarn)(320mm) SHSEER) 2
13 000463 Oil Wick{Laced Wire) SAS(E—IN) 1
14 6400269 Knife Driving Lever Bushing(Rear) EXRLIR—T v a(#) 1
15 6400270 Knife Driving Lever Bushing(Front) EXRLIR=T v @) 1
16 6400078 PresserFootLifter StopPlungerBushing X bhv 775> IvTvyya 1
17 6400124 Looper Driving Lever Shaft Bushing  JL—/RL/X\—87 v > 2 1
18 000390 Qil Wick(¢ 9 X 2.5mm) p::FiY 1
19 6400032 Seal Plug E 1
20 310017 Oil Wick(No.2 -300mm) SHS 1
21 004440 Screw(11/64-40 x 8.3) xRy 1
22 6400265 Vinyl Tube E=—=ILIR1A T 1
23 6400073 Presser Bar Bushing BrETvya 1
24 6400226 Needle Bar Bushing(Upper) Lid HETya(b)E 1
25 000509 Gasket Ry F 1
26 6400225 Needle Bar Bushing(Upper) $HETva(l) 1
27 6400271 Needie Bar Bushing{Lower) HET Y2 a(T) 1
28 6400280 Oil Seal A=) 1
29 6400112 Looper Rocker Shaft Bushing(Front) JL—/S87w < 2 (8l) 1
30 6400272 Looper Rocker Shaft Bushing(Rear)  JL—/S#7 v ¥ 1 (£8) 1
31 6400282 Oil Seal ALY =)L 2
32 6400273 Feed Bar Eccentric Pin Bushing RUBRIFEYEYTvya 1
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CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM ¥+ 7 hRUStE#E D

RefNo Parts No. Description R Amt. Req
1 6400034 Main Shaft XA v Tk 1
2 6400031 O-ring(P12.5) ovyvy 1
3 6400135 Looper Thread Take-up W—=IRRBAF N L 1
4 6400136 Top Cover Thread Take-up B RAF AL 1
5 008047 Screw(7/32-32 X 3.6) IExy 4
6 003410 Positioning Screw(1/8-44 x 4) MIERARY 2
7 6400035 Collar(12.7 X 25.4 X 8mm) h7— 2
8 003434 Screw(11/64-40 X 6) Exy 4
9 6400205 Main Shaft Coupling, C. Set XAV v I NAYTITHE) 1

10 300049 Washer AR 3
11 004177 Screw(11/64-40 X 17) xRy 3
12 003649 Screw(1/4-28 x 85) RARY 2
13 003646 Screw(1/4-28 x 6.35) rxy 4
14 6400150 Pump Driving Gear > TEREF 7 1
15 004186 Screw(1/8-44 X 7.7) xRy 3
16 6400033 Crankshaft VAL E 7 AV 1
17 6200322 Needle Bearing Z—RILRFUVT 1
18 6400083 Thread CarrierandHook DrivingRod(Right) ¥+ U7 - Zv o 0v R (H) 1
19 6400084 Needle Bearing Retaining Plate N7V ¥ TREER 1
20 007619 Screw(9/64-40 x 3) xry 2
21 6400263 Pulley 7Y 1
22 004123 Screw(1/4-28 X 10) xRy 2
23 6400047 Needle Bar Lever Connecting Rod #HEOwY R 1
24 005070 Screw(3/16-32 X 14) xRy 2
25 6400022 Needle Bearing Z—RILRFIYT 1
26 6400046 Needle Ber Lever Connecting Rod Pin #EOw R 1
27 000203 Oil Wick(4 x 5 x 50mm) SHS 1
28 001170 Screw(9/64-40 X 12) Exy 2
29 6400290 Needle Bar Lever HEEL /— 1
30 160009 Screw(M5-0.8 x 5) =7 2
31 6400347 Retaining Ring Abw Ty 1
32 6400292 Thrust Ring 2XZANYVY 1
33 6400216 Needle Bar Connecting Link gy > 1
34 6400215 Needle Bar Connecting Link Pin stEY Iy 2
35 000278 Oil Wick(25 x 25 X 18mm) pii Y 2
36 004313 Screw(1/8-44 X 5) IERY 2
37 6400045 Needle Bar Connecting Bracket s+ 1
38 004185 Screw(9/64-40 x 7.2) Ry 4
39 6400283 Needle Bar g 1
40 6409100 Needle Clamp(5.2) #IEX 1
41 === Needle(system:UY118GAS) &t 4
42 @ ——=—= Retainer(system:36211) V7«7 1
43 004170 Screw(3/32-56 x 2.5) Exry 5
44 6408012 Stitch Plate ik 1
45-1 6408001 Stitch Plate Tongue kI 1
45-2 6408007 StitchPlate Tongue(forwoollythread)(Extra) #HRTU(T — Y RE) FHER) 1
46 004182 Screw(3/32-56 x 2.5) xRy 1
47 6400288 Needle Bar Lever, C. Set #HEL /N— () 1
48 6400291 Collar{(12.7 X 22 X 8) H>— 1
49 003659 Screw(M5-0.8 X 5) kExy 2
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PRESSER FOOT MECHANISM
]

MIE

6

RefNo Parts No. Description m A Amt. Req
1 004167 Adjusting Screw(M12-1 X 19.15) BEIRY 1
2 100030 Lock Nut Ayo+vyhk 1
3 6400074 Presser Spring IR 1
4 6400234 Presser Bar Connecting Bracket HIsax 1
5 004437 Screw(11/64-40 x 10) 1Exy 1
6 6400231 Presser Foot Adjusting Screw BIgv@AmxY 1
7 000039 Pin vy 1
8 6400233 Connecting Bracket Cushion Hrgm|ssviay 1
9 6400230 Presser Bar Guide BIEAHAR 1

10 100049 Lock Nut Avyo+vyhk 1
11 6400232 Adjusting Nut REF v b 1
12 160024 Screw(M6-1 x 8) Exy 1
13 6400072 Presser Bar BrE 1
14 6407002 Presser Foot, C. Set3 T (#H3) 1
15 6407034 Presser Foot Bz 1
16 009853 Screw(11/64-40 X 6.5) Exy 1
17 6407013 Presser Foot Attach Piece(Right) BIHA RRA) 1
18 6407014 Presser Foot Attach Piece(Left) I HA RR(E) 1
19 004154 Screw(3/32-56 x 1.5) 1Ry 4
20 6400037 Lower Knife TAX 1
21 6407015 Lower Knife Clamp TAROIZVT 1
22 001227 Screw(1/8-44 X 3.8) II2=37 1
23 6407016 Yielding Section Spring JNBRT/RR 1
24 6407017 Yielding Section N 1
25 004180 Screw(1/8-44 X 4.8) kxry 1
26 6407000 Presser Foot Spring Plate(D) (Left) IR/ XX (DY) 1
27 6407001 Presser Foot Spring Plate(D)(Right) T ik/\=&(D)(&) 1
28 004173 Screw(3/32-56 x 2.4) kxy 2
29 6407020 Spring Plate Holder B IRNRRILSY 1
30 6407035 Chip Guard FyIH—R 1
31 6407022 Chip Guard Spring FywTH—RNRxX 1
32 004166 Screw(1/8-44 x 3.2) kxy 1
33 6400075 Presser Foot Guide(Right) BT HA F(R) 1
34 004176 Screw(M5-0.8 X 12) kExy 1
35 6400076 Presser Foot Guide(Left) HITHA R(E) 1
36 005650 Screw(M5-0.8 X 14) Ry 2
37 6407000 Presser Foot Spring Plate(D) (Left) IR/ (DNE) 1
38 6407001 Presser Foot Spring Plate(D)(Right) B ITHR/VR(D)A) 1
39 6400092 Lifter Lever Supplementary Plate H B L N\ —EEK 1
40 004216 Screw(3/16-32 x 4) = 5

Ref. No. 41 to 53

See the following page.
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PRESSER FOOT MECHANISM RIEE 6
RSSO e

RefNo Parts No. Description m % Amt. Req
41 6400090 Presser Bar Lifter Lever(Large) BB LIIX—(K) 1
42 005553 Screw(7/32-32 x 12) IRy 1
43 6400080 Stop Plunger Segment Pin TITAVREY 1
44 160009 Screw(M5-0.8 X 5) TRy 1
45 6400079 Stop Plunger Segment ANy TTISoIvRITAVE 1
46 000363 Nut >y 1
47 6400077 Presser Foot Lifter Stop Plunger Abw T IovIv 1
48 6400081 Presser Foot Lifter Lever Link{Long) #BIE5 U VI (R) 1
49 004358 Screw(9/64-40 X 5.6) Fxy 2
50 6400087 Presser Foot Lifter Lever Link(Short) #TiH5 ) > 7 (5\) 1
51 6400091 Presser Bar Lifter Lever(Small) BIHEISLIS—(N 1
52 003670 Screw(7/32-32 X 6.3) IExy 1

53 6400082 Presser Bar Lifter Lever BHIEs 1
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UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM
L

FXARRGEYUT - TyoE [

Ref.No Parts No. Description m % Amt. Req
1 6400213 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - 7wy o0y F(E)(#) 1
2 6400085 Carrier Hook Driving Rod(Left) FeUFP - Zvo0y RE) 1
3 6400093 Rod Ball(Left) 8w RER(E) 1
4 001174 Screw(9/64-40 x 10.3) kxry 2
5 000471 Nut PACAN 1
6 000347 Nut Fwv bk 2
7 6400086 Carrier Hook Sleeve Lever AU—=TL /= 1
8 007609 Screw(9/64-40 x 9) i 1
9 6400286 Needle Thread Take-up iRy KRB 1

10 110003 Screw(M3.5-0.6 X 6) Wz 1
11 110004 Screw(M3.5-0.6 x 8) Exy 2
12 6400287 Bracket HRRUE 1
13 6400289 Knife Driving Lever EXXLIR— 1
14 6400095 Steady Washer RLAEX 1
15 6400257 Knife Driving Connection(Right), C. Set XX R (%) (%) 1
16 6400249 Knife Driving Connection(Right) EXXOv RE) 1
17 6400248 Knife Driving Connection Ball(Right) EXXZX v RER(R) 1
18 120053 Screw(M3.5-0.6 x 14) xRy 4
19 000356 Nut(Left-handed Screw) ;v MERY) 1
20 6400094 Knife Driving Connecting Rod EXAZXOvy REfsE 1
21 000355 Nut Fwv bk 1
22 6400258 Knife Driving Connection(Left), C. Set EXXOw R (&) (%) 1
23 6400250 Knife Driving Connection(Left) EXZOv R{E) 1
24 6400251 Rod Ball(Left) aw RER(E) 1
25 6400274 Knife Holder Bracket, C. Set EXZRIG TS5 v b (#H) 1
26 6400276 Thread Carrier and Hook Sleeve Bushing FrUYF7 - TVvIRY=TTvya 1
27 6400275 Bushing Ring A= 1
28 6400295 Carrier/Hook Driving Sleeve FrUF - TvIRIY=T 1
29 310113 Oil Wick SHS 1
30 6400278 Oil Seal AN —IL 1
31 6400279 Oil Seal AN —IL 1
32 6400220 Knife Holder Guide Collar, C. Set EXZRNETHA RHZ5—(H8) 1
33 6400167 Knife Holder Shank Support EXRWRINET v T8 1
34 6200556 Knife Holder Spring EXZRILTIRE 1
35 6400097 Knife Holder Guide Collar EXZFRNEGTHA RIF— 1
36 004185 Screw(9/64-40 X 7.2) xRy 1
37 6400096 Knife Holder Shank CEAZRRNET Y 1
38 001175 Screw(9/64-40 x 8) Exy 2
39 004181 Screw(3/32-56 X 3.6) xRy 1
40 6400099 Knife Support EAXZBR—K 1
41 004179 Screw(3/32-56 x 1.2) IExy 1
42 6400038 Upper Knife EXX 1
43 6400098 Knife Holder EXZFRILEG 1
44 004171 Screw(3/32-56 x 13) ExRY 2
45 003635 Screw(1/4-40 X 6) xR 1
46 6400262 Knife Driving Connection, C. Set EAZOw R(EA) 1
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LOOPER DRIVING MECHANISM
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RefNo Parts No. Description m A Amt. Req
1 6400104 Looper Driving Crank Pin W=ROSvoEY 1
2 004165 Screw(9/64-40 X 16.3) IExy 1
3 000477 Roll Pin for Main Shaft ey 1
4 6400242 Looper Lever Driving Rod, C. Set JL—IRLX—0w R (#8) 1
5 6400244 Looper Lever Driving Rod Ball JL—IRLJR—Ov RER 1
6 120053 Screw(M35-0.6 X 14) IExy 2
7 6400243 Looper Lever Driving Rod Jb—RLR—0Ov R 1
8 000586 Washer A 1
9 000356 Nut(Left-handed Screw) Fv MERY) 2

10 6100343 Retaining Ring Abw 7T 2
11 6400108 Looper Lever Driving Rod Pin JL—RLX—0Ow REY 1
12 001222 Screw(1/8-44 X 4.8) xR 1
13 6400109 Collar(8.1 X 14 X 64mm) ho— 2
14 009604 Screw(11/64-40 x 55) Exy 2
15 6400107 Looper Lever Shaft JU—JX L JX—HH 1
16

17 004164 Screw(7/32-32 x 20) =87 1
18 6400106 Looper Lever =KL = 1
19 6400041 Looper Driving Connection Rod, C. Set JL—/%0w K (fH) 1
20 6400252 Looper Driving Connection{Upper) JL—/XOw R(E) 1
21 120053 Screw(M3.5-06 X 14) xRy 4
22 6400248 Looper Driving Connection Ball{Upper) JL—/X0Ow RIER(E) 1
23 000470 Nut Fvk 1
24 6400094 Looper Driving Connecting Rod =0y RERERE 1
25 000355 Nut Fwv bk 1
26 6400253 Looper Driving Connection{Lower) JL—/1ROv R(TF) 1
27 6400254 Looper Driving Connection Ball(Lower) JL—/80 REK(T) 1
28 000306 Nut PAVA S 1
29 6400048 Steady Fork IxL1EX 1
30 110004 Screw{M3.5-0.6 X 8) xRy 1
31 6400111 Looper Rocker Shaft JU— /X 1
32 6400117 Looper Rocker Shaft Sleeve —E@) -7 1
33 000548 Washer AR Y 1
34 004352 Screw(9/64-40 X 11.3) Exy 1
35 6400118 Looper Rocker Shaft Sleeve Guide —IKERY —THA1 R 1
36 003473 Screw(3/16-32 x 7.9) xRy 1
37 6400119 Collar(9.53 x 16 x 8mm) No— 1
38 005550 Screw(11/64-40 X 13.5) i) 1
39 6400113 Looper Holder JL—IB 1
40 005040 Screw(11/64-40 x 85) xRy 1
41 000489 Packing Ry Fy 1
42 004169 Adjusting Screw(9/64-40 X 8.2) FERY 1
43 6409300 Looper JL—IX 1
44 210007 Screw(1/4-24 x 20) IExy 1
45 6409200 Needle Guard(Front) #3524 (di) 1
46 004284 Screw(29/256-48 x 3.2) IERY 2
47 004181 Screw(3/32-56 X 3.6) 1Exy 1
48 6400259 Looper Driving Connection(Upper},C.Set  JL—/XOv R{_E)(#8) 1
49 6400260 Looper Driving Connection{Lower),C.Set  JL—/XOw R(TF)(#H) 1
50 6400245 Spacer AR—t 1
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FEED DRIVING MECHANISM
L

=Y

9

Ref.No Parts No. Description m 4 Amt. Req
1 6400042 Feed Lift Eccentric, C. Set U ETOw RE) 1
2 6400236 Feed Lift Connection(Upper) ‘Y ETOw R(E) 2
3 004441 Screw(11/64-40 x 18) Ry 4
4 6400237 Feed Lift Eccentric Ball #UETHRITFEY 1
5 003638 Screw(11/64-40 X 4) Fxy 4
6 000356 Nut(Lift-handed Screw) Fv MMEXRY) 2
7 6400048 Feed Lift Eccentric Connecting Rod 3% £ F 0Oy NEfEE 1
8 000355 Nut +v bk 2
9 6400253 Feed Lift Connection(Lower) FEY ETOY R(F) 1

10 120053 Screw(M35-0.6 X 14) xRy 4
11 6400246 Feed Lift Connection Ball ®YETOY REK 1
12 6400048 Steady Fork RL IEX 1
13 110004 Screw(M35-0.6 X 8) hxy 1
14 310084 Oil Wick(Woollen Yarn)(70mm) S (ER) 2
15 000755 Pin 1 2
16 6400043 Feed Drive Eccentric, C. Set X URIEO Y R ) 1
17 6400239 Feed Drive Eccentric Ball EUEIERKRTFEY 1
18 6400266 Feed Drive Eccentric Connecting Rod %Y it 0 v R&@fiEHE 1
19 6400250 Feed Drive Connection(Lower) EURIHEROY R(T) 1
20 6400247 Feed Drive Connection Ball ¥V a0y R 1
21 6400049 Steady Washer RLLEX 1
22 000474 Washer AR 1
23 000306 Nut Fv b 1
24

25 6400166 Feed Drive Shaft YL /N—# 1
26 6400050 Feed Drive/Looper Avoid Lever *x=UL/IR— 1
27 6400052 Feed Drive Shaft Bushing EULNK—ETva 1
28 005047 Screw(3/16-32 X 9.5) Exy 1
29

30 6400114 Looper Avoid Connecting Rod, C. Set JL—/t&i#0 v K (#H) 1
31 004162 Screw(7/32-32 X 15) xy 2
32 8400116 Looper Avoid Connecting Rod Bushing/L—/Sgi&Oy RT7w 22 2
33 6400105 Needle Bearing 7Y >7(G B-65) 2
34 6400115 Looper Avoid Connecting Rod JL—/REiEO Y R 1
35 6400123 Looper Avoid Adjusting Nut HEnF v b 1
36 6400235 Feed Lift Connection(Upper), C. Set  #Y_ ETOw R{E)(#R) 1
37 6400255 Feed Lift Connection(Lower), C. Set %Y _ETAw R(T){#E) 1
38 6400238 Feed Drive Eccentric(Upper), C. Set &Vl Ow R (L)) 1
39 6400256 Feed Drive Eccentric(Lower), C. Set &V EI#O v R (T) () 1
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FEED DRIVING CONTROL MECHANISM
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Ref.No Parts No. Description m A Amt. Req
1 6400070 Feed Bar, C. Set xY & F#E) 1
2 6400062 Main Feed Bar BxUA 1
3 6400061 Differential Feed Bar RV S 1
4 6400063 Feed Bar Plate =Y BTHIR 2
5 005004 Screw(11/64-40 X 185) xRy 4
6 009508 Screw(11/64-40 X 7.5) kExy 1
7 6409001 Differential Feed Dog(P=1.8mm) BEY 1
8 6409000 Main Feed Dog(P=1.8mm) #axl) 1
9 004440 Screw(11/64-40 x 8.3) rExy 2

10 6409201 Needle Guard(Rear) #HZT () 1
11 240009 Screw(1/8-44 X 4.8) xRy 1
12 6400284 Feed Bar Eccentric Pin EUEIFxEVEY 1
13 003434 Screw(11/64-40 X 6) Exy 1
14 6400285 O-ring(P8) ovyy 1
15

16 6400060 Feed Bar Slide Block Ak 1
17 6400054 Feed Rocker Link Bushing BUOwAHYY I Twa 3
18 004178 Screw(7/32-32 X 11.5) Exy 2
19 6400059 Main Feed Bar Driving Link #wEYUD 1
20 6400055 Feed Rocker Link Pin wyAavAuroEy 2
21 6400057 Differential Feed Bar Driving Link BEEU Y 1
22 004163 Screw(7/32-32 X B) kxy 1
23 6400056 Feed Rocker =UOwAh 1
24 6400058 Differential Feed Bar Driving Link Slider EVUYIRSAY 1
25 004161 Screw(7/32-32 X 12) Exy 1
26 6400066 Differential Feed Adjusting Link B VUREEL /- U >y 1
27 004160 Screw(11/64-40 x 10.6) xRy 1
28 6400065 Differential Feed Adjusting Lever g Y FAEL /N— 1
29 6500285 O-ring(P9) oV 1
30 6400051 Feed Rocker Shaft EUOw 8 1
31 003473 Screw(3/16-32 X 7.9) =7 2
32 6400052 Feed Rocker Shaft Bushing EVOvHETya 1
33 6400053 Feed Rocker Link EUOvAUYY 1
34 004551 Screw(7/32-32 x 13) kxy 1
35 6400071 Feed Adjusting Nut EYRREF Y ~ 1
36 6400067 DifferentialFeedAdjustingLever(Middle) B3 J §Agi+ L /X— 1
37 6100331 O-ring(P6) oy 1
38 6400304 Differential Feed Adjusting Dial Gasket 58I U SBEi & 1 7L/ F > 1
39 6400068 Differential Feed Adjusting Dial BE U REY 1 IL 1
40 007621 Screw(9/64-40 X 85) kxy 4
41 000475 Spacer(Fiber) AR—(T71/IN\) 1
42 000487 Wave Washer BRIy v 1
43 6400069 Differential Feed Operating Lever A Y EREIA L /N— 1
44 004168 Screw(M3-0.5 x 2.8) xRy 2
45 000488 Nut vk 2
46 007616 Screw(1/8-44 X 4.2) Exy 1
47 004138 Screw(1/8-44 X b) xRy 1
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MISCELLANEOUS TAPE REEL
e
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11

Ref.No Parts No. Description m A Amt. Req
1 6400309 Tape Reel Support F—7Y—LRftE 1
2 007405 Screw(9/64-40 x 10.3) xRy 2
3 000568 Rubber Cushion Ihovay 2
4 6400195 Tape Reel Shaft F—7)— )L 1
5 000145 Nut vk 1
6 6400023 Tape Reel T=U=) 2
7 6400197 Tape Reel Spring F=TU=NWATIT 1
8 6400021 Collar(10 X 16 X 6mm) Hn7— 1
9 006434 Screw(9/64-40 X 7.9) Exy 1

10 6400308 Tape Guide FT—7HAR 1
11 110012 Screw(M4-0.7 X 5) ExY 1
12

13 6400196 Folder ER 1
14 001203 Screw(9/64-40 x 4.5) =87 2
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LUBRICATING MECHANISM
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RefNo Parts No. Description m A Amt. Req
1 6400157 Crank Chamber Oil Gauge Unit ISV OBEACIWNT -V ) 1
2 6400158 Oil Height Indicator SHEETRE 1
3 6400264 Oil Reciver(Rear) FAIE T (48) 1
4 310111 Oil Wick(No.3-280mm) SR 1
5 6500285 O-ring(P9) o272 1
6 6400310 Pump, C. Set Ry 7(#82) 1
7 6400154 Pump Housing Cover(Rear) Unit R FNTITAR—E)EE) 1
8 007605 Screw(9/64-40 x 9.5) TRy 6
9 6400155 In-take Filter WAT 1 ILE 1

10 6400311 Pump, C. Set R 7 (3E) 1
11 6400312 Pump Housing, C. Set RV FIND TV (HE) 1
12 6400151 Pump Gear Shaft(Short) R 7EF7 v 7 ME) 2
13 6400314 Pump Gear Shaft{Long) RV T7ET7 v 7 MMER) 1
14 6400203 Oil Pump Gear Ry 7E7 4
15 6400313 Pump Driven Gear N> TTEEF 7 1
16 007650 Screw(11/64-40 x 5) =374 2
17 6400282 Oil Seal A2 —=b 1
18

19 004249 Screw(9/64-40 X 3) Fxy 2
20 009150 Screw(11/64-40 X 11) kxry 2
21 6400152 Pump Housing Cover{Front) Unit R TINGI VT ANR—EDNEE) 1
22 004198 Screw(M10-1.5 X 6) Yy 1
23 6400156 Thread Take-up Oil Defender Unit KRBT HLBHR 1
24 004353 Screw(9/64-40 X 7) xRy 2
25 000550 Seal Ry FY 1
26 000532 Washer Ty 1
27 6400153 Oil Reciver(Front) FAIE 2 (#) 1
28 310085 Oil Wick(Woollen Yarn)(90mm) SHBER) 3
29 6400165 Rubber Bushing JL7wya 1
30 6400164 Qil Filter Screen Rubber Seal S EEE/ Y Y 1
31 6400163 Oil Filter Screen SHE T REE 1
32 6400298 Oil Reservoir Gasket Wy FY 1
33 6400008 Oil Reservoir HET 1
34 005650 Screw({M5-0.8 X 14) xRy 6
35 6500327 O-ring(P10) ouvy 1
36 005076 Drain Hole Screw(3/8-24 X 8) SHRFRY 1
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Ref.No Parts No. Description m A Amt. Req
1 6400395 Knife Holder Guide Collar, C. Set EXRILT HA RS —(H) ]
2 6400396 Knife Holder Shank Support EXZTRIWNGT v o8& 1
3 6200556 Knife Holder Spring EXRRILT INFR 1
4 6400096 Knife Holder Guide Collar EAXAZRIT T RAS— 1
5 004185 Screw(9/64-40 X 7.2) xRy 1
6 6400096 Knife Holder Shank EARRNET v >0 1
7 6400110 Sewing Head Cover(Front) V—A T~y RETHI— 1
8 6400397 Frame Chip Guard Bracket 7L —LFy 7H—RFRftE 1
9 001175 Screw(9/64-40 X 8) 1ExRY 2

10, 000322 Nut Fv bk 2
11 6400398 Frame Chip Guard Support TL—ALFyvTH—RXT 1
12 6400399 Frame Chip Guard ZL—LFyTH—F 1
13 001203 Screw(9/64-40 X 4.5) IExy 2
14-1 6400339 Lap Former(Note 1) SV T I7A—T(ED 1
14-2 6400400 Lap Former(EXTRA)(Note 2) Sy 77—V EFER)(E2) 1
15 6400401 L.ap Former Slide Block Sy 7T7A—~NE 1
16 004172 Screw(3/32-56 X 3.4) xy 1
17 001228 Screw(3/32-56 X 3.2) xRy 1
18 6400200 Lap Former Slide Block Spring AR B d = VA S 1
19 004182 Screw(3/32-56 X 2.b) xRy 1
20 6400202 Lap Former Guide Plate(Right) Sy 77— HA1 FIRE) 1
21 6400201 Lap Former Guide Plate(Left) Sw I T x—HA RIR(E) 1
22 6400198 Sewing Cylinder Cover(Upper) VO UF ERIR— 1
23 004134 Screw(1/8-44 x 6.5) kRry 8
24 004218 Screw(3/32-56 X 1.6) Fxy 1
25 6400402 Knife Driving Lever EXRL/IX—- 1

Note 1 : The width of the end : 5.0mm

(1) L DiE : 5.0mm

Note 2 : The width of the end : 4.2mm

(F2) DR : 4.2mm
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Ref.No Parts No. Description m A Amt. Req
1 6407076 Presser Foot, C. Set3 T (#H3) 1
2 6407077 Presser Foot, C. Set] HWIHET) 1
3 009853 Screw(11/64-40 x 6.5) Exy 1
4 6407008 Carrier/Hook Driving Segment FrUF - TvIoEITAVE 1
5 6407009 Carrier/Hook Driving Lever Link FvU7 - JvoLNR=UvT 2
6 6407010 Link Pin Yoy 4
7 004172 Screw(3/32-56 x 34) Exy 4
8 6407011 Thread Hook Driving Lever BURT v L= 1
9 6409301 Ornamental Thread Hook BURT v 1

10 004353 Screw(8/64-40 X 7.2) =S 1
11 6407012 Ornamental Thread Carrier Driving Lever &fi') k¥ +v U7 L /X— 1
12 6409302 Ornamental Thread Carrier BURFFUT 1
13 004180 Screw(1/8-44 x 4.8) kxry 2
14 6407013 Presser Foot Attach Piece(Right) HIAA RiR(A) 1
15 6407014 Presser Foot Attach Piece(Left) BITHA RiR(E) 1
16 004154 Screw(3/32-56 X 1.5) xRy 4
17 6400037 Lower Knife TAX 1
18 6407071 Lower Knife Clamp TAROZvT 1
19 001222 Screw(1/8-44 x 3.8) kxR 1
20 6407016 Yielding Section Spring INBT/NR 1
21 6407067 Yielding Section NI 1
22 6407080 Cloth Guide Plate wHAR 1
23 004182 Screw(3/32-56 X 2) =) 2
24-1 6407078 Presser Foot Spring Plate(Left) HIR/INR(E) 1
24-2 6407081 Presser Foot Spring Plate(Left)(Short)(EXTRA) 3 TR/ SR () () (FoEdm) 1
25-1 6407079 Presser Foot Spring Plate(Right) HIR/INRE) 1
25-2 6407082 Presser Foot Spring Plate(Right) (Short) (EXTRA) #f TR/ X (5) (&) (FoE &) 1
26 004173 Screw(3/32-56 x 2.4) kxy 2
27 6407020 Spring Plate Holder HIRNRRILY 1
28 6407075 Chip Guard FyvIFH—R 1
29 6407022 Chip Guard Spring FYTH-—RRATUVT 1
30 004166 Screw(1/8-44 X 3.2) =z 1
31 6409012 Main Feed Dog(P=2.1mm) #axY 1
32 6409013 Differential Feed Dog(P=2.1mm}) BiEY 1
33 6408014 Stitch Plate(Difference : 1.0mm) R (B2 1.0mm) 1
34 6408001 Stitch Plate Tongue #HR 1
35 6407078 Presser Foot Spring Plate(Left) BITHR/NR(E) 1
36 6407079 Presser Foot Spring Plate(Right) HIR/AR(H) 1
37 310134 Oil Wick(24mm) SHAS 2

FD-62E



15 51

FD-62E-12MS

FD-82E



FD-62E-12MS EXCLUSIVE PARTS
o

Y7 EFTILEREBMG

15

RefNo Parts No. Description m B Amt. Req
1 6407005 Presser Foot, C. Set3 HIFE3) 1
2 6407048 Presser Foot BT 1
3 009853 Screw(11/64-40 X 6.5) 8% 1
4 6407008 Carrier/Hook Driving Segment FrUF - TvoeIAVE 1
5 6407009 Carrier/Hook Driving Lever Link *yUy - ZyoLNR=Ury 2
6 6407010 Link Pin DyoE> 4
7 004172 Screw(3/32-56 X 34) Exy 4
8 6407011 Thread Hook Driving Lever URTv o LI~ 1
9 6409301 Ornamental Thread Hook HURTY D 1

10 004353 Screw(9/64-40 X 7) xRS 1
11 6407012 Ornamental ThreadCarrierDrivingLever Bl RF+ U7 L /X— 1
12 6409303 Ornamental Thread Carrier EURFYUT 1
13 004180 Screw(1/8-44 X 4.8) kxy 2
14 . 6407013 Presser Foot Attach Piece(Right) BT HA RIRE) 1
15 6407014 Presser Foot Attach Piece(Left) BT A RIR(E) 1
16 004154 Screw(3/32-56 X 1.5) Exy 4
17 6400037 Lower Knife TAX 1
18 6407038 Lower Knife Clamp TAROZVT 1
19 001227 Screw(1/8-44 x 3.8) xRy 1
20 6407016 Yielding Section Spring INBT/XR 1
21 6407039 Yielding Section INRT 1
22 6407040 Cloth Guide Plate wHHAR 1
23 004182 Screw(3/32-56 X 2.5) Exy 2
24 6407003 Presser Foot Spring Plate(Left) HIR/NR(E) 1
25 6407004 Presser Foot Spring Plate(Right) RITHR/NR(B) 1
26 004173 Screw(3/32-56 X 2.4) i 2
27 6407020 Spring Plate Holder BIR/NRNILY 1
28 6407021 Chip Guard FyIH—R 1
29 6407022 Chip Guard Spring Fy TH—RNX 1
30 004166 Screw(1/8-44 X 3.2) xRy 1
31 6409101 Needle Clamp(6.0mm) g1k X 1
32 000393 Pin ey 5
33 6408002 Stitch Plate £k 1
34 6408003 Stitch Plate Tongue AR 1
35 6409002 Main Feed Dog #xY 1
36 6400227 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - Z7v o0y R(E)({H#E) 1
37 6400085 Carrier/Hook Driving Rod(Left) *rUF - Zyvo0v R(E) 1
38 001174 Screw(9/64-40 x 10.3) xRy 2
39 6400208 Rod Ball{Left) 0w RER(E) 1
40 6400209 FrUF - TyIRU=TL/I— 1

Carrier/Hook Sleeve Lever

Ref. No. 41 to 55

See the following page.
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FD-62E-12MS EXCLUSIVE PARTS y7EFLERBS 1D
-

RefNo Parts No. Description m & Amt. Req
4] 000347 Nut Fvk 1
42 6400339 Lap Former ZvTFTTA—X 1
43 004172 Screw(3/32-56 x 34) =89 1
44 001228 Screw(3/32-56 x 3.2) I8 1
45 6400199 Lap Former Slide Block Sy T IA—TE 1
46 6400200 Lap Former Slide Block Spring S9 T TH—NEBINR 1
47 6400201 Lap Former Guide Plate(Left) Sy I T A= HA RIRE) 1
48 6400202 Lap Former Guide Plate(Right) Sy T H =< A1 FIREG) 1
49 004134 Screw(1/8-44 X 6.5) xRy 8
50 6400198 Sewing Cylinder Cover(Upper) YUY ERNR— 1
51 004218 Screw(3/32-56 X 1.6) Fxry 1
52 6407041 Presser Foot Spring Plate(Left) HIR/(R(E) 1
53 6407042 Presser Foot Spring Plate(Right) BIiR/(xR(H) 1
54 310134 Qil Wick(24mm) SHS 2

1

55 6400101 Frame Chip Guard FyvIHAH—R
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RefNo Parts No. Description m % Amt. Req
1 6400372 Regulator/Solenoid Valve, C. Set L¥al—% - BHEFE) 1
2 6400354 Hose Union(¢ 8 X 1/4) R—RXA=ZAY 1
3 6400356 T-Joint(¢ 6-PT1/4) T#kF 1
4 6400357 Connector(¢ 6-PT1/4) AxI 5 2
5 6400379 Regulator L¥al—% 1
6 110017 Screw(M5-0.8 x 8) xRy 2
7 009973 Screw(M5-0.8 x 10) IRy 4
8 000600 Spring Washer ATV TTy vy 6
9 000426 Washer AR 6

10 6400387 Solenoid Valve Support S AR 1
11 6400376 Speed Controller AE—karvt+O0—7 1
12 6400371 Solenoid Valve(Orange) BHACTL YY) 1
13 6400369 Solenoid Valve(Blue) BHA(E) 1
14 6400358 Elbow Connector(¢ 6-PT1/4) TILRART S 1
15 6300328 Air Tube(6 X 4mm)(Black) IF7Fa2—7(8) -
16 6400359 T-Connector(¢ 6-PT1/4) TaAxV% 1
17 6400375 Y-Connector{¢ 4-PT1/4) YORIHY 1
18 6100880 Wrapping Band(2.3 x 92) iR/ R 1
19 6400378 Air Tube(4 X 2.5mm)(Black) IFFa—T(8) -
20 6400352 Bamboo Joint(¢ 3.3-Mb) Iy THE 4
21 000623 Gasket AR 4
22 6400353 Speed Controller A—Rars0O0—7 2
23 009768 Screw{M3-0.5 x 30) xRy 2

FD-62E



17

AC21 DEVICE(2)

FD-62E



AC21 DEVICE(2)

AC21 EiE(2)

17

Ref.No Parts No. Description m % Amt. Req
1 6400370 Solenoid Valve, C. Set R (1) 1
2 6400355 Solenoid Valve B 1
3 6201094 Connector(¢ 6-PT1/8) AxTH 3
4 000623 Gasket IRy F 3
5 009992 Screw(M4-0.7 x 10) xRy 2
6 6300328 Air Tube(6 X 4mm)(Black) IFFa2-~7(E8) -
7 6400374 Elbow Connector(¢ 6-M5) THILARART S 2
8 6400373 Air Cylinder IFIIUT 1
9 6400383 Cylinder Holder DY STERME 1

10 001923 Screw(9/64-40 X 14) ExY 4
11 000532 Washer Ty 4
12 000644 Spring Washer ATV T T+ 4
13 000335 Nut Tk 4
14 000588 Anti-shock Rubber BEIL 1
15 6300345 Collar(6 x 12 X 6mm) Hn>— 1
16 160001 Screw(M4-0.7 X 4) xRy 1
17 6400382 Cutting Head(15mm) EAXR 1
18 6400391 Cylinder Holder Support VY U TBMAAEX TR 1
19 6400388 Air Nozzle(Upper) Unit 7./ X)L(L)H8) 1
20 007405 Screw(9/64-40 x 10.3) Exy 2
21 6400378 Air Tube(4 X 2.5mm)(Black) IF7F1—-T(8) -
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Description

Ref.No Parts No. m % Amt. Req
1 6400392 Lower Knife TAX 1
2 6400393 Suction Pipe Block TAE 7Oy o 1
3 120001 Screw(M4-0.7 X 14) Fxy 2
4 160001 Screw(M4-0.7 x 4) kxy 4
5 6400364 Seal Plug = 1
6 6400389 Air Nozzle(Lower) 7/ XIL(T) 4
7 6400378 Aur Tube(4 X 2.5mm)(Black) IF7Fa—T7(8) -
8 6400365 Hose Joint ERF 1
] 6400377 Nylon Hose(14 X 10 X 1350mm) Foravh—X 1

10 6400368 Nylon Hose Mouthpiece R X HEF 1
11 6400363 Nylon Hose(18 x 12 x 1000mm) Favik—X 2
12 6201110 Venturi Tube RyFaUE 1
13 6400360 Connector(¢ 6-PT1/8) AxRT Y 1
14 6400367 Hose Clamp(Small) R—RI SN 1
15 6201086 Cord Clamp(¢ 19-11N}) dA—Roz>7 1
16 000665 Washer A 1
17 009974 Screw(M4-0.7 X 8) xRy 1
18 6400366 Hose Clamp(Large) IN—R0 527 (K) 1
19 001175 Screw(9/64-40 X 8) xRy 2
20 6400362 Knee Switch, C. Set B w7 (#8) 1
21 6400361 Knee Switch BRAAyF 1
22 300031 Washer AR 4
23 300033 Spring Washer ATV T Ty 2
24 100038 Wing Nut(M4) FavFvik 2
25 6101123 Knee Switch Holder BER 1w FEUIR 1
26 006910 Wood Screw(¢ 6.8 X 26) RRY 2
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SET STYLE MFS(SU-S)

for Y7 servo motor
(3-phase 200V)
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SET STYLE MFS(SU-S) EXCLUSIVE PARTS
L

MFS(SU-S)% A #8 i
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Ref.No Parts No. Description m % Amt. Req
1 6400330 SU-81, C. Set SU-S1(#8) 1
2 6400346 Sewing Machine Supporting Block TYVEfME 1
3 004215 Screw(3/8-16 X 45) xRy 2
4 6400324 Belt Cover Bracket ~JL d AIR—EFR 1
5 004176 Screw(M5-0.8 X 12) xRy 2
6 000669 Washer WA A 10
7 009973 Screw(M5-0.8 X 10) Exy 8
8 6400323 Belt Cover{l.ower) NIV~ BIR—(TF) 1
9 6400322 Belt Cover(Upper) ~_J S F3R— (L) 1

10 6400327 Position Plate RIER AR 1

11 6400089 Presser Foot Connecting Lever HIBrEEL /N— 1

12 004440 Screw(11/64-40 X 8.3) Exy 1

13 6500304 Chain Fi-| 1

14 000070 Hanging Nut mUFvhk 7

15 6400212 Supporting Block Cushion RaIvvay 4
16 000429 Washer AR o 6
17 009863 Bolt{M8-1.25 x 120} AL+ 7
18 000016 Nut Fv bk 13
19 000676 Spring Washer ATV T Ty v 3
20 300019 Washer AR o 1

21 009861 Bolt(M8-1.25 x 95) RIL 2
22

23 6400325 Control Box Support(Front) HI5E7R v 7 Z BT R (81) ]

24 6400326 Control Box Support(Rear) HIEIR w 7 XEGHR (£8) 1

25 006905 Wood Screw(¢ 5.1 X 20) ARY 4
26 6400380 Cable(4P)(1300mm)(Note) T—=7ILGE) 1

27 6400381 Cable(9P)(1300mm)(Note) T—7ILGE) 1

28

29 6400385 Handwheel, C. Set(M10) J\Y Rkt —JL(#) 1

30 6400384 Handwheel Shaft(M10) NV Rk — )L 1

31 6400224 Handwheel A N el V) 1

32 009508 Screw(11/64-40 X 7.5) i 87 3
33 6800004 Motor Support{(Upper) T—FEGE (L) 1

34 6800005 Motor Support E—SWfHE 1

35 6800006 Machine Table F—7I 1

36 6400390 Magnet Collar. C, Set TTxY M AT—(E) 1

37 009736 Screw(M4-0.7 X 6) ExY 2
38 6400394 Collar(22.3 X 32 X 15) - 1

39 160001 Screw(M4-0.7 X 4) kxy 2

Note : For Ref. No. 26, 27 please place the order with the motor company in case that you are not

using Y7 servo motor.

(%) Ref. No. 26, 27 % ZHEXDOEE, Y79 —RE—22FHAINTORWLESR. JERAPDOE—FDOX—-AI

BRWADELES W,
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EXTRA PARTS(1) for MFS(SU-S)
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EXTRA PARTS(1) for MFS(SU-S) MFS(SU-S)&EE8an (1) 20
e e e

Ref.No Parts No. Description | m A Amt. Req

1 6800005 Motor Support T—YEUTE 1
2 009864 Bolt(M8-1.25 x 200) ALk 9

FD-62E
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EXTRA PARTS(2)

FD-62E-06MR Difference : 2.0mm/ B¢ 2.0mm
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EXTRA PARTS(2)

FFEERm (2)
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RefNo Parts No. Description m A Amt. Req
] 6407069 Presser Foot, C. Set3 I (fH3) 1
2 6407070 Presser Foot, C. Set] HWIT(HET) 1
3 009853 Screw(11/64-40 X 6.5) xRy 1
4 6407008 Carrier/Hook Driving Segment FrUF - Ty oETAVE 1
5 6407009 Carrier/Hook Driving Lever Link FeU7 - TJvoLNR=VUYT 2
6 6407010 Link Pin oy 4
7 004172 Screw(3/32-56 x 3.4) I8 4
8 6407011 Thread Hook Driving Lever HURT v LIIN— 1
9 6409301 Ornamental Thread Hook EURTYY 1

10 004353 Screw(9/64-40 X 7.2) =87 1
11 6407012 Ornamental Thread Carrier Driving Lever fi')%¥*+ U 7L /X— 1
12 6409302 Ornamental Thread Carrier g RFrUTFLIN- 1
13 004180 Screw(1/8-44 X 4.8) Y 2
14 6407013 Presser Foot Attach Piece(Right) BT RiR(G) 1
15 6407014 Presser Foot Attach Piece(Left) HILTHA RIR(E) 1
16 004154 Screw(3/32-56 X 1.5) =S 4
17 6400037 Lower Knife TAR 1
18 6407071 Lower Knife Clamp TAROZVT 1
19 001222 Screw(1/8-44 X 3.8) xRy 1
20 6407016 Yielding Section Spring INBT/CR 2
21 6407017 Yielding Section INRT 1
22 6407072 Cloth Plate Guide FHAR 1
23 004182 Screw(3/32-56 X 2) Exy 2
24 6407073 Presser Foot Spring Plate(Left) HITIR/NR(E) 1
25 6407074 Presser Foot Spring Plate(Right) HITHR/INR () 1
26 004173 Screw(3/32-56 X 2.4) kxry 2
27 6407020 Spring Plate Holder BITR/NRRILE 1
28 6407075 Chip Guard FyITH—R 1
29 6407022 Chip Guard Spring FYITH=RRTIYT 1
30 004166 Screw(1/8-44 X 3.2) Exy 1
31 6400206 Upper Knife EXX 1
32 6408013 Stitch Plate #HiR 1
33 6409010 Main Feed Dog(P=1.8mm) #axY 1
34 6409011 Differential Feed Dog(P=1.8mm) AIxY 1
35 6400386 Lap Former AN Rl 1
36 310134 Oil Wick(24mm) FiiFY 2
37 6400328 Suction Pipe BoAE 1
38 160007 Screw(M6-1 x 8) IERY 1
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THREAD STAND
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RefNo Parts No. Description m A Amt. Req
1 6802627 Thread Stand, C. Set(6 Spools Type) HRiZA(KE)(64RMA) 1
2 6802601 Column Cap ASLFvyv 7 1
3 6802602 Column Pipe(Upper) a5 LIRA (L) 1
4 6802603 Thread Guide Holder(Large) A RRILT(K) 1
5 911002 Screw(M4-0.7 x 20) Yy 1
6 911001 Screw(M4-0.7 X 12) Exy 3
7 910001 Nut PA A 4
8 6802604 Column Pipe Connector S LA THRE 1
9 911006 Screw(M5-0.8 X 13) Fxry 2

10 910000 Nut +vhk 8
11 6802605 Column Pipe{Lower) AT LA T(T) 1
12 930052 Washer Ao 1
13 930053 Spring Washer ATV T Ty oy 1
14 910003 Nut(M16-1.5) Fwvhk 1
15

16 6802607 Thread Hanger(3 Spools Type) AL w RV H(BAKA) 4
17 6802608 Thread Eyelet 7ALvk~ 6
18 6802609 Thread Hanger Holder ALw RNV HiEx 4
19 911060 Screw(M6-1 X 15) =3 4
20 6802610 Thread Guide Arm HARTP—A 1
21 6802611 Thread Guide Holder(Small) HA RRILT (N 1
22 6802628 Thread Guide(6 Spools Type) AL w RAA REARKRFA) 1
23 6802613 Spool Cushion A=W wvay 6
24 2802614 Spool Pin A7 — L 6
25 6802615 Spool Mat A=< w bk 6
26 6802616 Spool Seat Disc Zom 6
27 930055 Spring Washer RTIVTTvoy 6
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ACCESSORIES




ACCESSORIES

oYU UBRK
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Ref.No Parts No. Description m A Amt. Req
1 6802744 Bag £ 1
2 6500309 Screwdriver(2.5 X 75mm) FoAN 1
3 6500308 Screwdriver(5.5 X 200mm) 72 AN 1
4 6500307 Thread Tweezers vk 1
5 6802745 Hexagonal Wrench(3.2mm) 6ALYF 1
6 6802746 Hexagonal Wrench(4mm) 6AL>F 1
7 6802747 Wrench(7 X 5.5) L>F 1
8 6802748 Wrench(7.9 x 8) L>s 1
9-1 6400037 Lower Knife TAR 1
9-2 6400333 Lower Knife(12HR, 12HS) TXAX 1

10-1 6400038 Upper Knife EXX 1
10-2 6400334 Upper Knife(12HR, 12HS) EXX 1
11 6802618 Looper Threading Bar =K@y 1
12 6802750 Oiler HEY 1
13 = SF Oil 68(350ml) SH 1
14 6820029 Instruction Book(English) BRI L\SRBAE (35EE) 1
15 6810019 Parts Book K=Y Ty 1
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EXTRA TOOLS & GAUGES
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EXTRA TOOLS & GAUGES

RefNo Parts No. Description m & Amt. Req
1 6400182 Looper Rocking Movement Gauge Unit)L—/VEREEE S — U (1E) 1
2 6400183 LooperRockingMovementGaugeGraduation  JL—/XELEEIE B &R 1
3 6400184 LooperRockingMovementGaugePointer  JL—/NEREEBIEE 1
4 6400178 LooperandNeedleCynchronizingGaugeUnit & - JL—/XFZ A 2> 77 —J(#) 1
5 6400179 Needle Setting Block #HEIyroU7Ov Y 1
6 000173 Nut : Fvbk 1
7 004200 Adjusting Screw(7/32-40 x 21.8) BEIRY 1
8 6400180 Looper Clamp and Height Gauge W—RoZ>7 1
] 004201 Screw(9/64-40 < 11.1) xy 1

10 004404 Screw(3/32-56 X 5.1) xRy 1
11 6400181 Cynchronizing Gauge Rod g IL—F12v75—-Y0y R 1
12 6400185 Looper Angle Gauge W—RBEF—Y 1
13 6400186 Looper Gauge ) A 1
14 6400188 Looper Avoid Gauge Unit IL— I BIREHRE Y — (1) 1
15 6400187 Needle Height Test Pin FRANEY 2
16 6400177 Needle Height Gauge(MR) HEtr—y 1
17 6400210 Needle Height Gauge(MS) Havr—v 1
18 6400189 Needle Bar Setting Torque Rod #HENLTIR— 1
19 6802750 HexagonalWrenchKey(T-Handle}(6.35mm)(1/4inch) T&F—L >F 1
20 6802751 Hexagondbcrewdriver(1.98mm)(5/64inch) F#—L Y FREZ A/ 1
21 6802752 Wrench(OpenandBox Ends)(6.35mm}(1/4inch) L>F 1
22 6400218 Pin Wrench EvL>F 1
23 6400219 OffsetBoxWrench(4.76mm){3/16inch) A7ty RRYIALVF 1
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WARNING LABEL EEZ X)L

LABEL Parts No. Description
N At Tz
390220 |SAFETY INSTRUCTON LABEL.
ASELEE] 09/ - ERIALER
A DANGER ERAA yF &G 11,
5o ThbERITEZ &, DANGER : WARNING OF FLECTRIC SHOCK BY
To open this cover, 390144 HGHVOLTAGE
turn off power TR
supply and wait BETESNIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—ANL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
[EERARERR L
EYE GUARD : TAKE GARE NOT CAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
ryAEE
CAUT [ ON HHFEESNIL
CAUTION FORHGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENQID
=RFE ErEE A
b—;\u TI1ON SataoNL
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